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REPLACEMENT PARTS

REF REF
NO  PART NUMBER DESCRIPTION NO PART NUMBER DESCRIPTION
* 43-354 Fence Assembly, Incl: 37 1088164 Clamp Rod Assembly, incl:
432-01-089-0013 Fence Body - Left Hand 38 905-01-010-2721 1/8 X 7/8" Roll Pin \
432-01-089-0012 Fence Body - Right Hand 39 905-01-010-2704 1/8 X 3/4" Roll Pin .
432-01-004-0003  Clamp Plate 40 432-00-752-0001 Warning Label
902-01-201-2579 7/16-14 Hex Jam Nut 41 432-01-066-0005 Table Leg - Front
1087647 Adjusting Screw, Incl: 42 432-01-089-0014 Table Support - Rear
905-01-010-2706 3/16 X 1" Roll Pin 43 901-01-060-0671 1/2-20 X 1" Hex Hd Screw
432-01-047-0001 Half Collar 44 1088162 Sleeve
901-02-010-0551 #10-32 X 1/4* Rd Hd Screw 45 1088161 Sleeve
432-01-111-0005 Clamp Stud (Current Models Oniy) 46 432-01-014-0001 Spindle Housing Bracket
10 . 904-10-031-2097 Washer ) 47 901-01-060-0672 5/16-18 X 1 1/4" Hex Hd Screw
11 902-01-201-2578  7/16-14 Hex Jam Nut (Current Models 48 432-01-105-0008 Bearing Cone
Only) 49 928010214131 Coil Spring
12 422-34-067-0001 Clamp Haf\dle (Cfment Models Only) 50 901-04-150-0205 5/16-18 X 1/4" Hex Soc Set Screw
13 406-03-122-0002 Compression Spring (Current Models Only) 51 432.01-1 7 Spring Collar
14 406-03-112-0006 Special Screw (Current ModeI? Only) 52 001-07-251-3247 Stud
15 432-01-111-0001 8|nal|;';p Stud (Early & Intermediate Models 53 432-01-138-0001 Handle
16 904-10-031-2097 Washer 54 432-01-054-0005 Spindie Puiley Guard
17 928-01-021-4125  Coil Spring (Early Models Only) _ 55  901-02-010-0506 5/16-18 X 5/8" Rd Hd Screw
18 432-01-027-0004 7/16-14 Serrated Nut (Early Models Only) 56 43-935 1/2" Cutter Spindie, incl:
19 406-03-033-0001  Clamp Handle (Early Models Only) 57 902-01-201-2575  1/2-16 Special Hex Nut
20 406-03-122-0002  Compression Spring (Intermediate Models 58 904-05-010-1646  Keyed Lockwasher
Only) 59  432-01-406-0002 Spindle Housing w/Bearing, Incl:
20A 904-01-010-1603 3/16" Flat Washer (Early Models Only) 60 926-01-051-4639 Pulley
21 406-03-112-0003  Special Screw (Intermediate Models Only) 61 905-04-071-3119  Steel Pin
21A 901-02-010-0509 2)/:'-2)0 X 1/2" Rd Hd Screw (Early Models 62 902-01-200-9847 Special Hex Jam Nut
22 424-12-060-0003 Kno); 63  901-07-251-3248 Tie Bar .
23 904-01-031-2037  5/16" Flat Washer 64  902-01-201-2585 Special Hex Nut
24 432-02-043-0002  Fence - Left (Current Models Only) 65  49-105 V-Belt
24A 432-01-011-0002  Wooden Fence Plate - Left (Intermediate 66 43805 Motor Pulley, Incl:
Models Only) 67 901-04-150-0206 5/16-18 X 5/16" Hex Soc Set Screw
24B 432-01-011-0001 Wooden Fence Plate (Early Models Only) 68 901-01-060-0672 1/2-20 X 1 1/4* Hex Hd Screw
25 432-02-043-0001 Fence - Right (Current Modeis Only) 69 904-02-020-1705 1/2* Lockwasher
25A 432-01-011-0003 th:gglesdoieln)ce Plate - Right (Intermediate 70 904-01-010-1636 1/2* Flat Washer
‘26 904-01-010-1620 5/16" Flat wyasher 71 432-01-089-0015 Motor MOl-lﬂﬁﬂg Plate
‘27 901-02-010-0523  5/16-18 X 1 1/2" Rd Hd Screw (Current 72 901-11-020-0830 5/16-18 X 1 1/4" Carriage Bolt
Models Only) 73 90401-010-1620 - 5/16" Flat Washer
Z7A 901020100515 SN618 X1 t;mg'gdmslg;w (Early & 74 904-02010-1703 5/16" Lockwasher
@ Kaovirias  Clamp sud S ewo e D Sonde Guars, et
29  432-01-091-0001 Table » Inct:
30 432010630001  Table Insert 77 432021040006 Spacer
31 005-03-010-2422 Taper Pin 78 43-555 3/4t0 1 /2" Adapter, Incl:
32  432-01-754-0001 Nameplate 9 432-02104-0008  Spaoer ,
33 901064502250  #4 X3/16" Drive Screw o oiichows  YIOLWS Doubis End Wrench
o 49201 Set Guard bl 43-185 Router Spindle, Incl:
35  901-01-060-0605 5/16-18 X 1/2" Hex Hd Screw ~ plgys +/4* Collet (Ora'er th'is < trom Port
36  904-01-010-1620 5/16" Flat Washer 4 Cable Corp) part from Porter
*  NOT SHOWN ASSEMBLED
w* NOT SHOWN
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50-513
SHAPER STAND
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110 (4
REPLACEMENT PARTS

PART NUMBER DESCRIPTION

50-513 Shaper Stand, Const Of:
901-01-060-0602  5/16-18 X 1 1/4" Hex Hd Screw
904-01-010-1620  5/16" Flat Washer
904-02-010-1703  5/16" Lockwasher
1087946 Top Shelf
436-06-031-0004  Panel
426-02-103-0002 Tie Bar
902-01-120-1034  1/4-20 Hex Nut
904-02-020-1702  1/4" LockwasheR
904-01-010-1614  1/4" Flat Washer
400-06-048-0001  Rubber Foot
901-02-120-7504 1/4-20 X 5/8" Truss Hd Screw
901-11-020-0834 5/16-18 X 3/4" Carriage Boit
904-01-010-1605  5/16" Flat Washer
904-02-010-1703  5/16" Lockwasher
902-01-010-1300  5/16-18 Hex Nut

NOT SHOWN ASSEMBLED
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ACCESSORY REPLACEMENT PARTS

43-358
SPRING HOLD DOWNS

157 REF
/l' 156 NO  PART NUMBER DESCRIPTION
150 - 151 (6) * 43-358 (Sﬁring Hold Downs, Const
154 (2) :
150 432-01-014-0003 Clamp Block
- 151 901-03-010-0762  5/16-18 x 1/2* Soc Hd Screw
152 432-01-111-0002  Stud
g 153 43201-108-0002  Rod
> 2 153 154 928-09-021-4129  Spring
155 432-01-014-0004 Clamp Block
152 156 432-09-001-0001  Adapter
157 901-01-060-3124  1/4-20 x 1 1/12" Hex Hd
Screw
158 955-03-010-0006 1/4" Wrench
(\\_ NOT SHOWN ASSEMBLED
158
34-895
MITER GAGE

Special Nut (Early Models Only)

REF

NO PART NUMBER DESCRIPTIPN

* 34-895 Miter Gage, Const Of:
170 422-01-355-0004 Miter Gage Body, Incl:
171 901-04-410-4561 Special Set Screw
172 902-01-200-1086

173 901-04-150-9428

174 422-02-060-0003
174A 422-02-060-0001
176 904-07-010-5555
177 422-04-004-0001
178 901-07-261-3237
179 422-01-088-0002
180 905-04-061-2351
181 422-01-075-0001
182 901-04-410-4561
183 422-04-072-0001
184 901-02-030-5750
185 422-01-112-0001
186 37-522

#8-32 x 1/2" Special Screw

Lock Knob (Current Models Only)
Lock Knob (Early Models Only)
Fiber Washer

Bar

Stud (Early Models Only)

Stop Link

Special Pin

Pointer

Special Screw

Plate

1/4-28 x 5/16" Flat Hd Screw
Special Pivot Screw

Open End Wrench (Early Models Only)

* NOT SHOWN ASSEMBLED
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ACCESSORY REPLACEMENT PARTS

REF
No

PART NUMBER DESCRIPTION
* 43-198 Table insert, Const Of:
190 904-10-161-3875  Coliar
191 904-10-161-3874  Collar
190 191 * NOT SHOWN ASSEMBLED
43-198
TABLE INSERT
o~ 196 (2
197 (2 43-359
5 RING GUARD
‘ REF
NO  PART NUMBER DESCRIPTION
\ * 43-359 Ring Guard, Const Of:
195 432-01-014-0006 Flat Spring
% 196 901-01-060-0607 5/16-18 x 3/4" Hex Hd Screw
N \ 198 197 904-01-010-1620  5/16" Flat Washer
0 . 198 432-02-054-0001  Guard
20 ?““201 (2) 199 (2) " 199 901-02-010-0554  #8-32 x 3/8" Rd Hd Screw
—202 (2) 200 1087782 Post
2 201 904-02-010-1703  5/16" Lockwasher
_ 202 902-01-010-1300  5/16-18 Hex Nut
\208 203 432-01-0140005  Bracket
207 204 902-01-020-5433  3/8-16 Hex Jam Nut
\_ 205 904-03-030-1756  3/8" External Tooth Lockwasher
206 206 1087529 Hand Knob
207 901-01-060-0617 3/8-16 x 1 1/2“ Hex Hd Screw
208 1087556 Plug
209 901-01-060-0608  5/16-18 x 7/8" Hex Hd Screw
210 904-02-010-1703  5/16" Lockwasher
—212 211 902-01-010-1300  5/16-18 Hex Nut
210 (2) 212 432000140006  Adapter
211 ( 2 ) 213 901-01-060-0607  5/16-18 x 3/4" Hex Hd Screw
/ 214 904-02-010-1703 - 5/16" Lockwasher

* NOT SHOWN ASSEMBLED

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can
be obtained through the Delta Technical Publications Department or through your local service outlet.




